

EXTRAONE  
13 ALFRED RD, FOREST LODGE, NSW 2037, AUSTRALIA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Kids leather shoes  
Color : (A)Pink; (B)Tan  
Sample Receiving Date : Sep 12, 2019  
Testing Period : Sep 12, 2019 - Sep 30, 2019  
Test Result(s) : For further details, please refer to the following page(s).  
Test Performed : Selected test(s) as requested by applicant

**Overall Conclusion: PASS**

Conclusion		Remark
Lead in Surface Coating	M	
Lead in Substrate(Metal)	M	
Lead in Substrate(Non-Metal)	M	
Physical and Mechanical Risk Test- Sharp Points, Sharp Edges, Small Parts	M	

Remark(s) : F=Below Client's/General Requirement  
M=Meet Client's/General Requirement

Signed for and on behalf of  
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch



Huang Asan  
Approved Signatory

This test report refer only to the samples tested



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.  
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)  
198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgs.com.cn  
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

### Sample Photo



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

**COMPONENT LIST / List of Materials**

Sample No.	Component No.	Description	Material	Color	Remark
A	-	Kids leather shoes		Pink	
A	1	Upper(after removed coating)	Leather	Brown	
A	2	Back counter/back loop(after removed glitter)	Leather	Beige	
A	3	Lining/sock lining	Leather	Nude	Same as strap lining/sock lining of B
A	4	Elastic band	Plastics	Nude/white	
A/B	5	Sock cushion	Foam	Light blue	
A	6	Outsole	Plastics	Brown	
A	7	Coating on upper	Coatings & Prints	Purple	
A	8	Glitter on back counter/backloop	Coatings & Prints	Purple	
A/B	9	Print on sock lining(raw material)	Coatings & Prints	Black	
B	-	Kids leather shoes		Tan	
B	10	Upper	Leather	Brown	
B	11	Lining with fur	Leather	Beige	
B	12	Welt	Leather	Brown	
B	13	Outsole/top lift	Plastics	Natural	
B	14	Oval ring	Metal	Silvery	



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgs.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

Test Result

**Total Lead Content**

Test Method : With reference to CPSC Test Method: CPSC-CH-E1003-09.1. Analysis was performed by ICP-OES.

<u>Test Item(s)</u>	<u>Unit</u>	<u>MDL</u>	<u>7</u>	<u>8</u>	<u>9</u>
Lead (Pb)	mg/kg	20	ND	ND	ND
<b>Comment</b>			<b>PASS</b>	<b>PASS</b>	<b>PASS</b>

Notes :

- n.d.=not detected
- mg/kg = ppm
- Detection limit = 20 mg/kg
- \* = Exceed the Limit
- Client's Requirement:90 mg/kg**

**Total Lead Content**

Test Method : With reference to CPSC Test Method: CPSC-CH-E1001-08.3. Analysis was performed by ICP-OES.

<u>Test Item(s)</u>	<u>Unit</u>	<u>MDL</u>	<u>14</u>
Lead (Pb)	mg/kg	20	ND
<b>Comment</b>			<b>PASS</b>

Notes :

- n.d.=not detected
- mg/kg = ppm
- Detection limit = 20 mg/kg
- \* = Exceed the Limit
- Client's Requirement:100 mg/kg**



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

**Total Lead Content**

Test Method : With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was performed by ICP-OES.

Test Item(s)	Unit	MDL	1+2+3	4+5+6
Lead (Pb)	mg/kg	20	ND	ND
Comment			PASS	PASS

Test Item(s)	Unit	MDL	10	11	12
Lead (Pb)	mg/kg	20	84	ND	ND
Comment			PASS	PASS	PASS

Test Item(s)	Unit	MDL	13
Lead (Pb)	mg/kg	20	ND
Comment			PASS

Notes :

- n.d.=not detected
- mg/kg = ppm
- Detection limit = 20 mg/kg
- \* = Exceed the Limit
- Client's Requirement: 100 mg/kg**



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

**Physical and Mechanical Risk Test- Sharp Points, Sharp Edges, Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A.

**(A)**

<u>Age of 0 to 18 months</u>	<u>No. of sample tested</u>	<u>Sharp Point (CFR Part 1500.48)</u>	<u>Sharp Edge (CFR Part 1500.49)</u>	<u>Small Part (CFR Part 1501)</u>
As Received:	2	Pass	Pass	Pass
After Used and Abused:				
Impact, §1500.51(b)	2	Pass	Pass	Pass
Flexure, §1500.51(d)	N/A	N/A	N/A	N/A
Torque, §1500.51(e)	2	Pass	Pass	Pass
Tension, §1500.51(f)	2	Pass	Pass	Pass
Compression, §1500.51(g)	N/A	N/A	N/A	N/A

<u>Age over 18 to 36 months</u>	<u>No. of sample tested</u>	<u>Sharp Point (CFR Part 1500.48)</u>	<u>Sharp Edge (CFR Part 1500.49)</u>	<u>Small Part (CFR Part 1501)</u>
As Received:	2	Pass	Pass	Pass
After Used and Abused:				
Impact, §1500.52(b)	2	Pass	Pass	Pass
Flexure, §1500.52(d)	N/A	N/A	N/A	N/A
Torque, §1500.52(e)	2	Pass	Pass	Pass
Tension, §1500.52(f)	2	Pass	Pass	Pass
Compression, §1500.52(g)	N/A	N/A	N/A	N/A



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.  
**Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com**  
 198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e sgs.china@sgs.com

**Physical and Mechanical Risk Test- Sharp Points, Sharp Edges, Small Parts**

As specified in Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A.

**(B)**

<u>Age over 18 to 36 months</u>	<u>No. of sample tested</u>	<u>Sharp Point (CFR Part 1500.48)</u>	<u>Sharp Edge (CFR Part 1500.49)</u>	<u>Small Part (CFR Part 1501)</u>
As Received:	2	Pass	Pass	Pass
After Used and Abused:				
Impact, §1500.52(b)	2	Pass	Pass	Pass
Flexure, §1500.52(d)	N/A	N/A	N/A	N/A
Torque, §1500.52(e)	2	Pass	Pass	Pass
Tension, §1500.52(f)	2	Pass	Pass	Pass
Compression, §1500.52(g)	N/A	N/A	N/A	N/A

<u>Age over 36 to 96 months</u>	<u>No. of sample tested</u>	<u>Sharp Point (CFR Part 1500.48)</u>	<u>Sharp Edge (CFR Part 1500.49)</u>	<u>Small Part (CFR Part 1501)</u>
As Received:	2	Pass	Pass	N/A
After Used and Abused:				
Impact, §1500.53(b)	2	Pass	Pass	N/A
Flexure, §1500.53(d)	N/A	N/A	N/A	N/A
Torque, §1500.53(e)	2	Pass	Pass	N/A
Tension, §1500.53(f)	2	Pass	Pass	N/A
Compression, §1500.53(g)	N/A	N/A	N/A	N/A

Remark:

1. N/A = Not Applicable
2. Small part is applicable for children under 3 years of age

The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

\*\*\*End of Report\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.  
 Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)  
 198 Kezhu Road, Sciencetech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn  
 中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075169 e [sgs.china@sgs.com](mailto:sgs.china@sgs.com)